Page 1 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine SV540-0020 Air Intake & Filtration

11042 Tractor

., /]
{ " nw}//, ///., / k
/ AN ,, \

Nll 1|W.\.‘ RWV //

(XN

\ \
/ \ e VM )
/ ,M/ N ,&VH-ML\
\ S / ‘.I}AAA /
/ Il..l Hﬂlll\ / \
.m,// II( \ L\ A\
N . B /™
//// s II'III n” \ -
/,,/// / S wu/ / Lo
////// l#/,_.w \ \
,,,//// , \
S /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Engine SV540-0020 Air Intake & Filtration

Page 2 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-04-S 1 Cover, air cleaner
2 KH-25-341-04-S 1 /P Knob, cover
3  KH-20-083-03-S 1 S  Element, precleaner
4 KH-20-083-02-S 1 S Element, air cleaner
5 KH-20-094-01-S 1 S  Kit, air cleaner base (Includes 6)
6 KH-12-041-02 1 /P Gasket, air cleaner base

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 67

Engine SV540-0020 Controls

11042 Tractor

i co/, nwww ,,//
! ey e ey ™
o I E =y o N/
— \ N SY
| Y e
N, [
/ AVMMWU y —
] " m
¢ ®
.\\\ /%% \/
7%\ \
™ // ~
N\ .
AN
AN
AN
AN
N\
AN
A,
///
N
N\
AN
AN
b\
v /
A

G o
©

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0020 Controls

Page 4 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-536-05-S 1 /P Control Assembly, Speed (Includes 4,6,7 &
12)
2 KH-12-237-01 1 Clamp, cable
3  KH-M-545016-S 1 /P Screw, hex fl ange thread forming M5 x 0.8 x
16
4  KH-M-664020-S 1 Screw, 6 lobed socket thread forming M6 x 1.0
x 20
5  KH-20-079-05-S 1 Linkage, choke
6 KH-12-089-11 1 S  Spring, speed control
7  KH-20-086-10-S 1 Screw, hex fl ange thread forming M4 x 0.7 x
25
8 KH-20-090-02-S 1 S  Lever, governor
9 KH-52-211-04 1 Bolt, round head square neck 1/4-20 x 1"
10 KH-X-22-11 1 Washer, internal tooth lock 1/4"
11  KH-12-100-07 1 Nut, hex. fl ange 1/4-20"
12 KH-20-089-11-S 1 /P Spring, governor
13  KH-20-089-10-S 1 Spring, linkage
14  KH-25-158-11 1 /P Bushing, throttle linkage
15 KH-20-079-04-S 1 S Linkage, throttle
16  KH-25-158-08 1 /P Bushing, linkage retaining

WWW.mymowerparts.com



Page 5 of 67

<
=

\u..\.A

\ﬁ

ﬂm---',,

l.....l..ll./" 7

/
|||||||| ﬂ .m o

e AT T A

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine SV540-0020 Crankcase & Crankshatft

11042 Tractor

/ —
> | .
/ d
V \ WM
// wa\
O, Sy
L

/Mll
WM

/nn,, | Vv

J/ il ==
Wl-\\N

=

@)
(&)
V)
=) A v
) \
||||||| w\ww _M _ ——cn w
g /4 N2 %
|“mmwly A
\\\NMHHW Jv \\\ - QM// W

/v &) \ ~ Ww/

VEYd A o
\m\m\ / /Aw, \\m,,WW/ <r m
oL A

N =2 1 G A y
\Il/ \ // MMVW/ \ /
A\ \ ﬂ/// "\ m
N\ \ //wv N\ —
,,,,, @2\
g”ﬁn“wmmumm;/ // \ ,_@K' e
=7 )\
/// AMMM\NW\HW:HI // ”
\ /7~ )\
///// \ Amu.wmwmnmxw“:l///



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor Page 6 of 67
Engine SV540-0020 Crankcase & Crankshatft
Ref#  Part Number Qty S/P/F  Description
1 1 Crankcase, Use Short Block
1 KH-20-522-02 1 S  Short Block
2  KH-25-139-57-S 1 /P Plug, sqg. hd. pipe 3/8"
3  KH-20-032-01-S 1 /P Seal, ol
4  KH-20-067-04-S 1 S Rod, connecting
5 KH-20-874-05-S 1 Piston w/ Ring Set (Includes 6,7)
6 KH-20-108-02-S 1 Ring Set (89 mm)
7  KH-20-018-04-S 1 Retainer, piston pin
8 KH-20-123-02-S 1 Tube, drainback
9  KH-20-755-04-S 1 Kit, balance weight (Includes 10,11)
10 KH-20-086-16-S 1 Kit, screw/guide pin
11  KH-20-423-02-S 1 Shoe, guide
12 KH-12-154-05 1 Clip, hitch pin
13 KH-M-631015 1 /P Washer, plain
14  KH-X-25-102-S 1 /P Washer, plain
15 KH-20-144-02-S 1 Shaft, governor cross
16  KH-20-393-02-S 1 Pump assembly, oil (Includes 17-19)
17 KH-20-112-02-S 1 Spacer, oil pump screw
18 KH-20-086-13-S 1 Screw, oil pump
19 KH-20-144-06-S 1 S  Shatft center, cam - Exhaust
20 KH-20-468-01-S 1 Washer, thrust
21  KH-20-090-01-S 1 Lever assembly, cam (Includes 22)
22  KH-20-086-06-S 1 /P Screw, shoulder
23  KH-20-010-04-S 1 /P Gear assembly, cam (Includes 24-26)
24  KH-20-089-06-S 1 Spring, ACR
25  KH-20-044-16-S 1 Weight, ACR
26  KH-20-468-03-S 1 Washer, thrust - ACR
28 KH-20-014-20-S 1 Crankshatft
29  KH-X-42-15 1 /P Key 3/16"
30 KH-20-043-12-S 1 Gear, crankshatft
KH-20-755-05-S 1 /P Gasket Set Not Shown
KH-SV540-0020 1 S  Engine, Complete Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor Page 7 of 67
Engine SV540-0020 Cylinder Head Valves Breather

an
-5 1
S R
e hY
e AY
A gl AY
125 P A
L4 P \
P N i 3\
b \ o -
"\ N\ el ~
NG N, et el
~ NN £ ™, a7 el
U i e, e
oo 7 [ Ty e
/ey / Uy o8 o el
V/E VAN 4 B Y Ty el
Ll 17 N T 7y ™ rad
fo\ 247 [ 4 A e
e | O AR Y [+l
7 P Y AN 1
/ 1k A7 LA\ N al
/ L LY Py oy, 1@
21 1 N ™3 AU Y | ]
£1 1Y N ey N N y/ A |
A e, N I NS = |
e AN VRS !
g = s I N " Ll Y
i N TN V4
- Y AN v =
Vel 7 WY QNS e -
PN P < g B TN L N
AR, =S80 | 0 e A AR
S NNa) 22 N 19
OO B LARYT UVE RN
SRRATRRY 3

L

WRANNY/ AN

NS\ 4
SN Al g

,

VD W N AL
Nz LA WA F)
AN W A4
AN I Y™ g <!

N QT T

-
A RN GR ON\DY A
LEAY \\ o

LY | N
2 | o 2\

\ { )

NP 2\

RO Y S\

o B NS o
{ONNN 8y " Sy Y T B
RS\ AW, S e
NN\ SRS ) P e
N\ ol =S\ | A TN
NONASN 7 7 S .

NS T v A
N\, Wi ~O Ji# =
NG Nl S
\ NNV =TT S
N V=00
N
a7\ -~
4 \ 7
. N\ /
/
/
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Engine SV540-0020 Cylinder Head Valves Breather

Page 8 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-07-S 1 S Kit, Valve Cover (Includes 2)
2 KH-20-041-13-S 1 /P Gasket, Valve Cover
3  KH-M-645020-S 1 /P Screw, Hex. Flange M6x1.0x20
4  KH-20-326-01-S 1 S  Hose, Breather
5 KH-20-599-01-S 1 S  Pivot, Rocker Arm
6 KH-20-086-04-S 1 Screw, Set
7 KH-20-186-01-S 1 Arm, Rocker
8 KH-20-086-03-S 1 S  Stud, Rocker
9  KH-20-146-03-S 1 Plate, Push Rod Guide
10 KH-20-062-01-S 1 /P Lock, Retainer
11  KH-20-173-01-S 1 /P Cap, Valve Spring
12 KH-20-089-03-S 1 Spring, Valve
13  KH-20-086-02-S 1 /P Screw, Hex. Flange M10x1.5x37
14  KH-12-468-05 1 Washer, Flat 1/2"
15 KH-20-318-01-S 1 S  Head, Cylinder
16 KH-20-016-01-S 1 /P Valve, Exhaust
17 KH-20-017-01-S 1 Valve, Intake
18 KH-20-841-02-S 1 Kit, Head Gasket, (Includes 13, 14,
KH-12-041-01-S, KH-12-041-02-S &
KH-20-041-07-S)
19 KH-20-411-04-S 1 /P Rod, Push
20 KH-25-072-04 1 /P Stud, Exhaust
21  KH-20-041-12-S 1 /P Gasket
22  KH-M-0841080 1 S  Nut, Hex Flange M8x1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 67

Engine SV540-0020 Fuel System

11042 Tractor

(ap]
h

e,

[ (@

—

) |
i
=
KN
A...\.iH\\ ,”mw//
=\
.(llﬂﬂﬂﬂﬂﬂﬂﬂ;llllﬂd.
/
n

L

]
INU LDWV )
/ O
/ R
e /////// o)
(&\] N V.l\....\\J_ll,
~—
\\\\H\\
~
\\\\.wu.‘ﬁ\ \\\
' Vg
&%
(4
\
od
A

S
N i---!v"m

(o]
(S
&
%
//
/
//~
7T .
/7 N~
IIIIIIIII... AWN
Wﬂ/ /l/ll//l/!..
SR, v
”(mv/, ...... w0 \
,/mmv \
1/ \

|\ —
D/
/ \

/ T wr

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0020 Fuel System

Page 10 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-041-07-S 1 S  Gasket, heat deflector
2  KH-20-265-05-S 1 S  Deflector, heat
3  KH-M-651020-S 1 Screw, hex. flange M6x1.0x20
4  KH-20-853-16-S 1 S  Carburetor w/gaskets (Includes 5,6)
5 KH-12-041-01 1 /P Gasket, carburetor
6 KH-12-041-02 1 /P Gasket, air cleaner
7  KH-20-072-05-S 1 Stud, carburetor mounting
8 KH-M-641060-S 1 /P Nut, hex. flange M6x1.0
9 KH-20-126-02-S 1 Bracket, fuel pump mounting
10 KH-24-393-16 1 /P Pump, fuel
11  KH-M-545010 1 S  Screw, hex. flange
12 KH-25-237-14-S 1 /P Clamp, hose
13  KH-25-050-22-S 1 S  Filter, fuel
14  KH-20-353-01-S 1 Line, fuel 15.75" (Pump to Filter)
15 KH-41-353-15-S 1 Line, fuel 2" (Pump to Carburetor)
16  KH-52-353-20 1 S  Line, fuel 10" (pump to fitting)
KH-20-431-01-S 1 Sleeve, fuel line Not Shown
KH-X-22-11 1 Washer, lock 1/4" (ground) Not Shown
KH-12-757-02 1 /P Kit, float Not Shown
KH-12-757-03 1 /P Kit, carburetor repair Not Shown
KH-12-757-33 1 /P Kit, solenoid repair Not Shown
KH-12-757-37-S 1 Kit, bowl replacement w/gaskets Not Shown
KH-12-454-03-S 1 /P Tie, wire Not Shown

WWW.mymowerparts.com



Page 11 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Engine SV540-0020 Ignition Electrical & Blower Housing

11042 Tractor

[N}
st

30
J_Il,,
/ n-ﬂ Wl e

& mmmmﬂﬂr

5 R

" Iy, £ RN '
- e~ @ AWLE\ A fmm_mr_ ....‘\
aj e
o &3 _ nL \bmzre)
.{!' M
~ -
o, J.11|..i.w |
PO s o /___".x.mmm,mmmuV
g e w.
\ m.\ )]

L &

O Vg

/.mv ! /

_.’ mv\ __‘.__
,fmmn ﬁ ,._

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Engine SV540-0020 Ignition Electrical & Blower Housing

Page 12 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-162-02-S 1 Screen, Grass
2 KH-12-086-14 1 Screw, Hex Flange, M10-1.5 x 46
3  KH-12-468-03 1 /P Washer, Flat
4 KH-20-146-02-S 1 S Plate, Fan Mounting
5 KH-20-157-01-S 1 Fan
6 KH-X-42-15 1 /P Key, Woodruff
7  KH-20-025-05-S 1 S  Flywheel
8 KH-20-086-17-S 1 Screw, Hex Socket
9 KH-20-154-02-S 1 Clip, Wire
10 KH-237878 1 /P Kit, Stator
11  KH-236602-S 1 S  Connector, Body (3 Contact)
12 KH-M-545020-S 1 Screw, Hex Flange
13  KH-41-403-09 1 S  Rectifi er-Regulator
14  759-3336 1 /P Plug, Spark
15 KH-231285-S 1 Clip, Cable
16 KH-20-584-01-S 1 S Module,lignition
17 KH-M-561025-S 1 Screw, Hex Socket
18 KH-20-098-06-S 1 S  Starter Ass'y, Inertia Drive
19 KH-25-100-31-S 1 Nut, Hex Serrated Flange
20 KH-12-100-07 1 Nut, Hex Flange 1/4-20
21  KH-20-755-11-S 1 Housing, Blower
22  KH-20-086-06-S 1 /P Screw, Shoulder M5-0.8 x 36
23  KH-20-314-06-S 1 Guard, Fixed
24  KH-24-086-41 1 Screw, Tapping
KH-20-237-01-S 1 Clamp. Wire (clamps harness to blower) Not
Shown
KH-20-176-01-S 1 S Harness, Wiring Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 67

11042 Tractor

Engine SV540-0020 Mounting & Connections

\ e
N
- \
« \ NI
\ AT
\ NANARR
A\ VIR

e /// T S .

W R \“m,/ \
j//%/ <t

T——

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Engine SV540-0020 Mounting & Connections

Page 14 of 67

Ref#  Part Number Qty S/P/F  Description
1 683-04256 1 S  Shield, Muffler
2 710-0227 1 /P Screw, Hex Wash Hd. Tapp, #8-18 x .5
3  710-04683 1 Screw, Hex Sems Tapp, 3/8-16 x 1.0
4  710-0599 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .5
5 710-0642 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .75
6  710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75 Gr5
7  712-3005 1 S  Nut, Hex Flange Lock, 3/8-16 Gr5
8 725-0157 1 /P Tie, Cable
9  726-0205 1 /P Clamp, Hose
10  728-04000 1 Rivet, Pop, .188 x .3
11 736-0300 1 S  Washer, Flat, .406 x .875 x .059
12 751-0564B 1 /P Deflector, Muffler
13  751-10017 1 Pipe Exhaust
14  751-10162 1 Muffler, Single Inlet
15 751-10349 1 Hose, Fuel ; Low Permeation, 51 inches
16  751-10353 1 Deflector, Muffler
17  751-10517 1 S Valve, Oil Drain
18 751-3141 1 S  Hose, Oil Drain Extension
19  783-04870 1 S  Bracket, Muffler LH
20 783-04872 1 S  Bracket, Muffler RH
737-3030A 1 /P Oil, 10W30 Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 67

el
_mm, ry...u
o /
~ \ e T
A A m._\NQMW 72 NN =
\ﬁ“ldlﬂ N MJ llllhnl.)“_. ukr ! \Ii mmﬁ@u — o O
. NN L
) == 00/Q_JJY\I_; S
o \ M ﬁ , \\
\ VRl \ | [ [
3  —— D) e
.._u!\ / /V\\ A . }IW \,\_,‘o\\\ /”m/,a MsmMu ” |_‘ @Amwmm» p
AN A (¢ A - o
ARYATE TS | A =
) WHENY ), o
: AN T i/ / =
S = /7 1/ =
S T \ / \ / _ !/ m
£ N fﬁ,@,\w /! JE \ea_&@ .
> IR m I
- _ o A/ N/ N
3 BT\ o\
= )L A\
& S e \
= HM“,Ww 0974 N
@) /LA(V mmmm W
N \ o=
S cO _
1 D To)
O "
=
0
>
w
)
=
)
c
L

11042 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0020 Oil Pan & Lubrication

Page 16 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-040-03-S 1 S  Kit, dipstick assembly (Includes 2)
2 KH-20-153-01-S 1 O-Ring, dipstick
3  KH-20-009-03-S 1 S  Plate assembly, closure (Includes 4,10,11)
4  KH-25-139-60-S 1 /P Plug, pipe
5 KH-12-050-01-S 1 /P Filter, oll
6 KH-20-041-01-S 1 /P Gasket, closure plate
7  KH-20-096-02-S 1 Kit, oil passage cover (Includes 8)
8 KH-20-041-02-S 1 Gasket, oil passage
9  KH-20-144-03-S 1 Shaft, governor gear
10 KH-20-310-03-S 1 S  Kit, gear and weight assembly (Includes 11)
11 KH-12-380-01 1 /P Pin, governor regulating
12 KH-M-545013-S 1 Screw, hex. flange M5x0.8x13
13 KH-M-851030-S 1 /P Screw, hex. flange M8x1.25x30
14  KH-20-032-01-S 1 /P Seal, oll
15 KH-25-099-24-S 1 S  Switch, pressure
16 KH-25-054-13-S 1 Elbow, street
17  KH-231285-S 1 Clip, cable
18 KH-25-155-02 1 /P Connector, 90

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 67

WWW.mymowerparts.com

Engine SV540-0219 Accessories

11042 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor Page 18 of 67
Engine SV540-0219 Accessories

Ref#  Part Number Qty S/P/F  Description
1 KH-12-100-07 1 Flange Nut, 1.4-20
KH-20-755-05-S 1 /P Gasket Set Not Shown
KH-20-522-05 1 /P SV Short Block Not Shown
KH-SV540-0219 1 /P Engine Complete Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o \,
S /
o \
(@] y
—
(O]
%
Dl uuu““ﬂﬂlllllll...llll /
N )
AN /
N\ /
S /
R S) /
) N
/,,u.l mwv AAN \\
, ,ﬂl / /
, ,,/ p \
ya ///// ||||||||||||| \nu.\ \\
d , . H IIIIIIIIIIIII \

WWW.mymowerparts.com

Engine SV540-0219 Air Intake & Filtration

11042 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Engine SV540-0219 Air Intake & Filtration

Page 20 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-04-S 1 Air Cleaner Cover Kit (Inc. KH-25-341-04-S)
2 KH-25-341-05-S 1 Cover Knob
3  KH-20-883-02-S1 1 /P Pre-Cleaner Element (Dry)
4  KH-20-883-02-S1 1 /P Air Cleaner Element
5 KH-20-094-04-S 1 /P Air Cleaner Base Kit (Inc 6 & 7)
6 KH-20-072-04-S 1 Air Cleaner Base Stud
7  KH-12-041-02 1 /P Air Cleaner Base Gasket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 67

11042 Tractor

Engine SV540-0219 Blower Housing & Baffles

AR
NN o A\

e
CEANN

e e )

S Y P

==

AN

ST T DTHT L7 177 77,

e e R
S A R R R R R RN

S — S AN TR e TR NN

Vg 4/ 2/ 84/ 44/ &

e

P RS e
P e

A /v

/N/ /
\
//

W\
_‘ NN

\eN

I | \

r,,,,

W\

(

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor Page 22 of 67
Engine SV540-0219 Blower Housing & Baffles

Ref#  Part Number Qty S/P/F  Description
1 KH-20-027-07-S 1 /P Blower Housing Kit (Inc.KH-41-037-10-S)
2  KH-20-086-06-S 1 /P Shd. Thd. Frm. Screw, M6 X 1 X 26
KH-41-037-10-S 1 Service Nameplate Not Shown

WWW.mymowerparts.com



Page 23 of 67

[4+] LH\ 1 RN

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine SV540-0219 Crankcase

11042 Tractor

——ta s L
@./..mm_..mmww, 3 mvl..v
D N\ ///
o M. i
= W
© /e.
- ///N \w \\)/
Al -,
A — mu-u!..// \““\ /wy/ )
IILhHLM o o ////(.
=) pLm— %.“\ /O” -
mw | /f =0
= )|
S 7 8 /=
A\
N4 y O\ N
o3 M7 \ N
URY. ; R\ qpm (ff /& AN\
\ w » S N N\ RN
\ / / @ L= o /Ww/ \
- L4 0)
&N

Fw VD)

w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0219 Crankcase

Page 24 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-032-01-S 1 /P Oil Seal
2 KH-20-067-05-S 1 Connecting Assembly Rod
3  KH-20-874-09-S 1 Piston w/ Ring Set Kit, 94mm (Inc. 4 & 5)
4  KH-20-108-04-S 1 /P Ring Set, 94mm
5 KH-62-018-04-S 1 Piston Pin Retainer
6 KH-20-090-01-S 1 Cam Lever Assembly Kit (Inc. 7)
7  KH-20-086-06-S 1 /P Shd. Thd. Frm. Screw M6 x 1 x 26
8 KH-20-041-01-S 1 /P Closure Plate Gasket
9 KH-20-123-02-S 1 Drainback Tube
10 KH-12-154-05 1 Hitch Pin Clip
11  KH-M-631015 1 /P Flat Washer, 6 mm
12 KH-X-25-102-S 1 /P Flat Washer, 1.4
13  KH-20-144-02-S 1 Governor Cross Shaft
14  KH-20-393-02-S 1 Oil Pump Assembly Kit (Inc. 8, 15 & 16)
15 KH-20-112-02-S 1 Oil Pump Screw Spacer
16  KH-20-086-13-S 1 Oil Pump Screw
17 KH-20-144-11-S 1 /P Cam Center Shaft Kit, Exhaust (Inc. 18)
18 KH-20-468-08-S 1 Thrust Washer
19 KH-20-010-04-S 1 /P Camshaft Assembly Kit (Inc. 20-22)
20  KH-20-089-06-S 1 ACR Spring
21  KH-20-044-23-S 1 ACR Weight
22  KH-20-468-03-S 1 Thrust-ACR Washer
23  KH-20-010-04-S 1 /P Camshaft Assembly Kit (Inc. 22)
24  KH-25-139-57-S 1 /P Sqg. Hd. Pipe Plug, 3.8
1

Crankcase (Use Short Block) Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 67

||IA -
)
$ /

-‘—"ll,

A A
\\ e //. / ‘\ /TI, vl//ﬂﬂ/
LN\ \
7N\ \ (¢ \
U NIIII.HJ/ / / // // //,
AT ) NN
72 / / / / / ,
: v u 7 | // ,,V///
N 1y /s \ \ \, NN Y2
Nl S Y eSS /] N ,//
\11A,,.kuxmmmjnm_“mmm\nw “\\\“y i/// / \
Abm 7 e . )
A TN/
\ L

Engine SV540-0219 Crankshaft

11042 Tractor

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0219 Crankshaft

Page 26 of 67

Ref#  Part Number Qty S/P/F  Description

1 KH-20-014-32-S 1 S  Crankshaft Assembly Kit (Inc. 2)

2  KH-25-139-27-S 1 Cup Plug

3  KH-X-42-15 1 /P Key, 3.16 x5.8

4  KH-20-043-15-S 1 Crankshaft Gear

5 KH-25-086-137-S 1 Flange Screw, M6 x 1.0 x 25

6 KH-25-086-214-S 1 Link Pivot Screw

7  KH-20-186-04-S 1 /P Balance Weight Linkage
KH-25-086-213-S 1 Shoulder Screw Not Shown

WWW.mymowerparts.com



[

9

/
&

11042 Tractor
Engine SV540-0219 Cylinder Head, Valves & Breather

b
(L]

~
N
~
a0 N~
12 RN,
| S N
AN Ao TR,
N 14 A\ A AT AR R
AN ey =X |
\} [(ENN
\
\

"\ N
N A\
A 253
- \ e

WWW.mymowerparts.com

-
~

!

N9y “\
/;é(\ll

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 67



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Engine SV540-0219 Cylinder Head, Valves & Breather

Page 28 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-07-S 1 S  Valve Cover Kit (Inc. 2)
2 KH-20-041-13-S 1 /P Valve Cover Gasket
3  KH-M-645020-S 1 /P Flg. Thd. Frm. Screw, M6 x 1.0 x 20
4  KH-20-326-20-S 1 /P Breather Hose
5 KH-20-599-04-S 1 /P Rocker Pivot Assembly (Inc. 6)
6 KH-20-086-04-S 1 Set Screw
7 KH-20-186-01-S 1 Rocker Arm
8 KH-20-072-08-S 1 /P Rocker Stud
9 KH-20-146-03-S 1 Push Rod Guide Plate
10 KH-20-062-01-S 1 /P Retainer Lock
11  KH-20-173-01-S 1 /P Valve Spring Cap
12 KH-20-089-03-S 1 Valve Spring
13  KH-12-468-05 1 Flat Washer, 13.32
14  KH-20-086-02-S 1 /P Flange Screw, M10 x 1.5 x 80
15 KH-20-016-01-S 1 /P Exhaust Valve
16 KH-20-017-01-S 1 Valve, Exhaust Valve
17 KH-20-841-01-S 1 /P Cylinder Head Gasket Kit
17 KH-12-041-01 1 /P Carburetor Gasket Not Shown
17 KH-12-041-02 1 /P Air Cleaner Base Gasket Not Shown
17 KH-20-041-12-S 1 /P Exhaust Gasket Not Shown
17 KH-20-041-18-S 1 Heat Deflector Gasket Not Shown
17 KH-20-041-17-S 1 /P Heat Deflector Gasket Not Shown
17 KH-25-086-87-S 1 /P Hex Socket Head Cap Screw Not Shown
17 KH-X-21-1 1 Spring Lock Washer, 5/16 Not Shown
18 KH-20-411-04-S 1 /P Push Rod
19 KH-20-318-11-S 1 /P Kit, Cylinder Head (Inc. KH-25-086-87-S &

KH-X-21-1)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 67

Engine SV540-0219 Engine Controls

11042 Tractor

A
ANRY;
/N
\\ // / Amw.
/ &
/ N7
/ \
\\ Ammw N
/ \}/, \ //
\ / /\hﬂﬂ/mr \ %
/ Aﬂ 0 Y AN
\ ”U YN N
N A N
~ *: \\ /NQ / ﬁﬁ aA N\w \\V
L Ny \v, \ s// Ny N /
,// \ /,, 0 A /// V \
AN \ // e \
//// \\ S \ /\ _ //\\\ ~ )/
o N & N/ /
@ -
N I///,/ \\ Gonm e \\ Amm/.W\a\H . J | v /
4 / Q<& WW@@H_ Y /
A\ ™~ @Essaﬁam%e/ ST\ /
\ &~ \Ra\ A
// /ﬂﬂwmu\u\ \v \
// N / ¢
AN NS wmww /
00 VAN /A /
VAN N
VA IS /
n«n”
f
1
/m\ -
\
\
\
N\
\
\.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0219 Engine Controls

Page 30 of 67

Ref#  Part Number Qty S/P/F  Description

1 KH-20-536-06-S 1 Speed Control Assembly Kit (Inc. 2,6, 16-18
KH-25-086-297-S & KH-M-66420-S)

2 KH-20-089-12-S 1 Speed Control Spring (Long)

3  KH-12-237-01 1 Cable Clamp

4  KH-M-545016-S 1 /P Flg. Thd. Frm. Screw, M5 x 0.8 x 16

5 KH-M-664020-S 1 Lbd. Skt. Screw, M6 x 1.0 x 20

6 KH-20-089-11-S 1 /P Governor Spring

7  KH-20-090-11-S 1 /P Lever, Governor Assembly (Inc. 8-10)

8 KH-52-211-04 1 Rd. Hd. Sqg. Nck. Bolt, 1/4-20 x 1

WWW.mymowerparts.com



Page 31 of 67

€ AN
Q \ wp
wwmmw ﬂ WYUV\.” -
A\ \ N
\ Y\ 2
\ A )
/A\\m ‘V Qruvm ;™
% >/ )
- -
Ammm w T
AJ/ \\...\\\\Nn
)
N
¢ .
,@ww@v N

\

R\ e

< N\ )

w e /,, \ S
& & <~

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine SV540-0219 Fuel System

11042 Tractor

WWW.mymowerparts.com

A/ @M «w
wz A
I Oy
b
O € o
— i —
— P / // \: W "\
—= \ // /
\ \& // \
\ & ; \ \
\ S\ ~ \ ———
\ (_> m““v \) ™
\ O\ & NS
[ \\\\\\l...l..ll// /, /m/ /w, Jﬂ/ 7 N,unw,”/,
I G\ ) WER
» (HQ S Ny
SN U (W - m rl///uﬂ/nu,x
. O \“\ \ A\v _ F-h}hm?
AN /,II”IIII / D\ V MU_r '
mmmmwvv II/I””I// mmllv./\\W\ .vmW"”"ﬂ/
. o II,I”IIII /A //
IIII”IIIY \\ ”” /Wv
~ N
) ~ NS




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0219 Fuel System

Page 32 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-25-237-14-S 1 /P Hose Clamp, 1.2
2  KH-47-154-01-S 1 /P Cable Clip
3  KH-25-050-22-S 1 S  Fuel Filter
4  KH-25-111-34-S 1 Fuel Line, 24
5 KH-12-353-10 1 Fuel Line
6 KH-24-393-16 1 /P Fuel Pump
7  KH-20-265-09-S 1 /P Heat Deflector Kit (Inc. 12, 15-17)
8 KH-X-22-11 1 Internal Tooth Lock Washer, 1.4
9 KH-M-651020-S 1 Flange Screw, M6 x 1.0 x 20
10 KH-20-853-51-S 1 Carburetor Service Kit (Inc. 11 & 12) (S/W
KH-12-755-110-S, KH-12-757-02,
KH-12-757-03, KH-12-757-33,
KH-12-757-37-S)
11  KH-12-041-01 1 /P Carburetor Gasket
12 KH-12-041-02 1 /P Air Cleaner Base Gasket
13  KH-20-072-05-S 1 Stud, M6 x 1.0 x 100
14  KH-M-641060-S 1 /P Flange Nut, M6 x 1.0
15  KH-20-072-07-S 1 Carburetor Stud
16  KH-20-041-18-S 1 Heat Deflector Gasket
17 KH-20-332-01-S 1 Intake Port Insert
KH-25-454-05-S 1 Tie Not Shown
KH-12-755-110-S 1 Choke Repair Kit Not Shown
KH-12-757-02 1 /P Float Repair Kit Not Shown
KH-12-757-03 1 /P Carburetor Repair Kit Not Shown
KH-12-757-33 1 /P Solenoid Repair Kit Not Shown
KH-12-757-37-S 1 Bowl Replacement Repair Kit Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 67

11042 Tractor

Engine SV540-0219 Ignition Electrical

A

\

@g [ ID

( Am.ﬂ,

Y

Dm0
G )

Ormzm AN m.v mmm. ﬁ.lamwmw ./0
.\\_Emummmmamumsmm A 4/ / jwmmmmmmm%
Ar ) N\ ﬂ/ nuu (mzm A /ﬂ / V,..v
O\ YA
o / & 0 o \_M r\v.,cm B
) / =4 v_w / f // ,.,57
Al LB g7 &
A,,..a__\_‘o 7 \ ._.‘. |_ 1 _mﬂ A o ~,‘ -
\ ] Aﬁw \\_/ .ML
\ // < Grh, S A ; |M
\o_/ I g sl
[ / / \\ \ )} \ W ﬂ m wuu\
//,,/{\\ ;Mm,\,/ \“xn. Nummnmmk
h m\v /Yv..\\\hv 72N
< V\lllwﬂ A _1‘L hmv mm“w
/ .._ L“ wn-_ N
- l-nﬂnﬂmsv_ﬂ A mw ....llllllll. W
A
O\
;WM|“
(7
6 S
B
g
| g

4
‘

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0219 Ignition Electrical

Page 34 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-162-02-S 1 Grass Screen
2  KH-25-086-125-S 1 Hex Flange Screw
3  KH-25-468-09-S 1 Flat Washer
4  KH-20-146-05-S 1 /P Fan Mounting Plate
5 KH-20-157-01-S 1 Fan
6 KH-25-340-02-S 1 Straight Flywheel Key
7  KH-20-025-40-S 1 /P Flywheel
8 KH-M-548025-S 1 /[P Thd. Frm. Screw, M5 x 0.8 x 25
9 KH-20-154-04-S 1 Wire Clip
10 KH-237878 1 /P 15 Amp Stator Kit (Inc. KH-25-452-01-S)
11  KH-25-155-41-S 1 /P Connector
12 KH-M-545020-S 1 Flg. Thd. Frm. Screw, M5 x .8 x 20
13  KH-41-403-10-S 1 /P Regulator/Rectifier
14  KH-20-584-03-S 1 /P Ignition Module (CDI Fixed)
15  759-3336 1 /P Spark Plug
KH-20-176-16-S 1 Wiring Harness Not Shown
KH-25-452-01-S 1 Terminal Not Shown
KH-25-454-05-S 1 Tie Not Shown
KH-20-237-01-S 1 Cable Clamp Not Shown

WWW.mymowerparts.com



Page 35 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine SV540-0219 Labels

11042 Tractor

™

\
/
/
// \n\ |
iy
\\ /!
\\\\n\\\\
e \H\ - m
(7 )
(&)
90]
5
O
-
_—/




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor Page 36 of 67
Engine SV540-0219 Labels

Ref#  Part Number Qty S/P/F  Description
1 KH-20-113-51-S 1 18HP Decal
2  KH-20-113-54-S 1 /P Wing Set Decal
3  KH-25-113-39-S 1 Clear Laminate Decal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Engine SV540-0219 Oil Pan & Lubrication

-
I
ey

|

-
4
:

@

{

m======ass
\
\

N

\\\

ki

w
cm&m@b
\
\

M

Y
(5)]

/

f
\

i
:

|

S

7

(;D

/
:!(
‘\

é

~

I T
] 1
]
§
~ =
~.
~ g,
™~
T~
—— S\
e SN N
S \CS\
S e N
[ e
S G
Ve
ey d
7 7
7 7
7
'
A~
N\
NN\
NN
o™
_ —
T~ Q)
~C <
S
N SN—
~ =)
=]
7L
N\
NN S
N S ~
&~ e o

Page 37 of 67

&

I
(#%]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor Page 38 of 67
Engine SV540-0219 Oil Pan & Lubrication

Ref#  Part Number Qty S/P/F  Description
1 KH-20-040-07-S 1 S  Dipstick Assembly (Inc. 2)
2 KH-20-153-01-S 1 O-Ring
3  KH-25-050-25-S 1 /P Oil Filter
4  KH-20-096-02-S 1 Oil Passage Cover Kit (Inc. 5)
5 KH-20-041-02-S 1 Oil Passage Gasket
6 KH-20-144-03-S 1 Governor Cross Shaft
7  KH-25-310-07-S 1 /P Governor Gear Assembly (Inc. 8 &
KH-62-380-02-S)
8 KH-12-380-01 1 /P Governor Regulating Pin
9 KH-20-041-01-S 1 /P Closure Plate Gasket
10 KH-M-545013-S 1 Flg. Thd. Frm. Screw, M5 x 0.8 x 13
11  KH-20-032-01-S 1 /P Oil Seal
12 KH-25-155-02 1 /P 90° Hose Connector
13  KH-25-086-127-S 1 Hex Flange Screw, 1/2
14  KH-25-099-27-S 1 /P QOil Pressure Switch
15 KH-20-009-10-S 1 /P Closure Plate Assembly Kit (Inc.5-12, 16 &
KH-20-096-02-S)
16  KH-25-139-60-S 1 /P Ctsk. Pipe Plug, 1/8

WWW.mymowerparts.com



Page 39 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine SV540-0219 Starting System

11042 Tractor

-

@ © Ts) ©
| |
® nﬂ_
0 ___nm-ﬁ--.. ........... \ @ o ol NN = Ammmmmmww, )
o w v 0@ wo 02) 0 @) v TR & . |
A m___,mww.“_ ] ) om@od| hs ............. \ .A =)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Engine SV540-0219 Starting System

Page 40 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-20-098-05-S 1 S  Starter Assembly (Service With 3,5 & 6)
2  KH-25-100-31-S 1 Free Spinning Flange Nut, #10-24
3  KH-12-221-02-S 1 Brush Kit
4  KH-20-755-12-S 1 Drive Kit (J.E.)
5 KH-20-227-01-S 1 Drive End Cap (J.E.)
6 KH-20-211-02-S 1 Thru Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 67

11042 Tractor

Frame, PTO & Battery

T
Mwh \\ ||||| Mm“_

A
,/ ,/ /G /// { mmv\\\//A \\ // \n.n.
\ \H//, /
: .Vwmumréy. mwmmwwn/\ \ m \/ o "
“”,.-.A%A,A 3 - /
RN 0 e ) ” / o ] \
NN d NN Gy
// R /, P VEHHHHW,\ A 4 \) N\ J / h HNHHHHHHA\HW”
v Amw/ .,.A\ Iu \\m\un.”,-.;wuu,.ux, /- T |@ A ,mmwv Al \@Iﬁum,uuv /
SO\ B w 7 ,_; A v, -&\\ w\ \ .x\ m/k“\ m\\ / / \
o/ o/ LW L L
ma , N é 520/ 7 , 7 e
A Vel Y N /%
N H.IM Wm v gﬂ///; _7l/ iy Av%g WW\\ “ . \ \
NN \
x / _.2,.“
N
. /

- \Hﬁk iiiiii

/*

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Frame, PTO & Battery

Page 42 of 67

Ref#  Part Number Qty S/P/F  Description

1 683-04305B 1 S  Frame Assembly
2 710-04377 1 Screw, Hex Cap Lock, 7/16-20 x 2.75 Gr5
3 710-04484 1 Screw, Hex Wash. Hd. Tapp, 5/16-18 x .75
4  710-04666 1 Screw, Hex Flange Hd. , 1/4-20 x .75 Gr5
5 710-0599 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .5
6 710-0642 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .75
7  710-3005 1 /P Screw, Hex Cap, 3/8-16 x 1.25 Gr5
8 712-0271 1 /P Nut, Hex Sems, 1/4-20
9 712-04064 1 /P Nut, Hex Flange Insert Lock, 1/4-20 GrF

10 712-04065 1 /P Nut, Hex Flange Insert Lock, 3/8-16 GrF

11 712-3087 1 /P Nut, Wing, 1/4-20

12 717-04526 1 S  Clutch, Electric PTO

13 725-0157 1 /P Cable Tie

14  725-04439 1 Solenoid, Start

15  925-1707D 1 /P Battery - Dry

16 731-05659 1 Bushing, Steering Shaft

17  736-0171 1 S  Washer, Lock, 7/16

18  738-04058 1 Spacer, Shoulder, .38 x 1.0 x .7

19 738-1132 1 Screw, Shoulder, .25 x .15:1/4-20

20 747-04215 1 S  Strap, Battery

21  750-04763 1 Spacer, 1.37 x 1.00 x .25

22  756-0978B 1 /P Pulley, Engine

23  747-04685A 1 /P Rod, Belt Keeper

24  783-04806 1 Bracket, Pivot Bar

25  783-04844 1 Bracket, Pivot Support RH

26  783-04845 1 Bracket, Pivot Support LH

27  783-04868 1 S  Bracket, Steering Support

28  783-04910A 1 S  Bracket, Support Fender

29  783-05469 1 Bracket, Battery Support

30 783-05617 1 S  Bracket, Running Board Support

31 783-05760 1 S  Bracket, Pivot Bar Support

32  783-05850 1 S Plate, Seat Frame

33  710-0726 1 /P Screw, Hex Wash. Hd. Tapp, 5/16-12 x .75

725-04375A 1 S  Harness, Main Wire not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 67

11042 Tractor

Hood, Dash Panel & Fuel Tank

N
™~

Af/i/

S

[onst]
o

/7

\\
\

T

9\
[9 VRN

VER//ANN
\. {
N
VNS
AVANN\N

/ /ﬂ//c \
NN,

Za\\

e
- mxgﬂn /7
s (WW\CW

e T

",

.

,<
)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Hood, Dash Panel & Fuel Tank

Page 44 of 67

Ref#  Part Number Qty S/P/F  Description

1 710-0192 1 /P Screw, Truss Hd. Mach., 10-24 x .375
2  710-0599 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .5
3  710-0604A 1 /P Screw, Hex Wash Hd. Tapp, 5/16-18 x .625
4  710-0607 1 /P Screw, Hex Wash Hd. Tapp, 5/16-18 x .5
5 710-0642 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .75
6  710-0895 1 Screw, Hex Wash Hd. Tapp, 1/4-15 x .75
7  710-3217 1 /P Screw, Truss Hd. Mach., #8-32 x .375
8 712-0142 1 /P Nut, Hex, 8-32
9 725-0157 1 /P Tie, Cable

10 725-04022B 1 S  Meter, Indicator/Service Monitor

11  725-04258 1 /P Switch, PTO

12 725-04227B 1 S  Switch, Ingition/Module

13 725-2054A 1 S  Kaey, Ignition Switch

14  720-3025 1 Plug

15  725-0963 1 S  Bulb, 12V Light

16 725-1649 1 S  Receptacle, Light

17  726-3046 1 /P Clip, Ratchet

18 731-04213 1 Lever, Dash Brake

19  731-05406 1 Panel, Dash

20 731-05434 1 Hood

21  731-05435 1 Plenum, Hood

22 731-05525 1 Lense, Head Light LH

23  731-05526 1 Lense, Head Light RH

24  731-3161A 1 S  Knob, Throttle Control

25  735-0149 1 S  Bushing, Fuel Tank

26  735-0271A 1 /P Bumper Cap

27  735-04076 1 Net, Storage

28  736-0463 1 S  Washer, Flat, .25 x .63 x .0515

29  738-04091A 1 /P Screw, Shoulder, .43 x .29:TT5/16-18

30 746-04120 1 Cable, Choke Control

31 746-1100 1 S  Cable, Throttle Control

32  747-1155 1 Rod, Brake Lock Pivot

33  751-10442 1 Fitting, Fuel Pick Up

34 751-10692 1 Tank, Fuel

35 751-10703 1 S  Cap, Fuel Tank

36  783-04285F 1 S  Support, Dash, R.H.

37  783-04323F 1 S  Support, Dash, L.H.

38 783-04606B 1 Bracket, Hood Pivot

39 783-04840 1 Bracket, Hood Pivot RH

40 783-04841 1 Bracket, Hood Pivot LH

41  783-05162 1 S  Bracket, Hood Support

42 T77X42426 1 Label, Reflector

43  TT77X42427 1 Label, Reflector

WWW.mymowerparts.com



11042 Tractor

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Label Map

Page 45 of 67

T ~od
SRR 4
N 3
E—
S T T -
T T T @ _ r rR rrrk
M R
T T S _ s T s 210 M
I IhOsSRaSRsSe e ess . A A
Centered AT Ny &y J N
G BN Y TR AR '
\\\\\\\\\\R\\‘k\\\\\\\\\\‘.\\\\\\\\\\\\\\ s “\\\\\\\\\“‘\ N RN .
\\\\\\a\\\\\\\m\m\\\\\“\\\ N = RN
N N
=

A

M

Tt
RN

Y IO
EA Y Sraaiv i b
:us“em Helow \exsr ?’iﬂc £ial

m
‘\‘%\\\\\\\\\\\\\\\\ \\\\\\\\\\:&\\\m S ‘\\\
A R R e

‘\\‘&\\\i\\"&"\\"&\\‘&\‘\§ N

W O AN
\\\\\ii\\\x\w\\\\\\\\\\\\\i\\\\:‘x\\\\\‘
RS
T A
\\\\\\\ Y &\\\\\\\\\\
Y NS
TR =
AR NS R
AN RN
. M N “
N ANNAN SRR SRR
N

- -
c\\\\\\\\\\\\\\\‘\\‘ii\\\\\\\\\\\\&\\v
SO T T
§ it BJ fabet Has
¥
1 important Em- MR
AT N mislons iafor
SRRy st B
g R \ﬁ“m“ maEue rads
Y R
[ g Labet Here
Oy Y Labet Heve
[ O RN
i TSI iy

SRR
1 SRS

N
N
¥
N
N
N ey
\k\\\\\\\\\\&\ N N
Mgt & N S '
N N
W \\\@k\\\\\:\mﬁmxm“
3 \.\ A\ \\ N
\\\\\\\\\\\-- '\\ s \, 3 Dnzssts {{EFT) &¥«
m\% X N Number Towards Reat
N X N
N H Undt Keep Off Edges
Y
3 % M\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘_'\\\\\\\\\\\
N 3 SRR N
An N SRR
A L. N
S [ i N X
NERTREEIA ¢ FETDI0601 N
[SHIELO MASING W
S
|

R
MR
m

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor Page 46 of 67

Label Map
Ref#  Part Number Qty S/P/F  Description

1  777S30018 1 /P LABEL-DECK SAFETY

2 777122914 1 LABEL-ZTT 11042 DECK ROUTE

3  777S30503 1 /P LABEL-DANGER CHUTE

4 N/A 1 LABEL:RDRCHT:DNGCUT:42CUB

5 777532807 1 LABEL-SAFETY:11000 SHIELD

6 777122702 1 LABEL-RIDER:DASH CUB 21000

7 T77X42179 1 LABEL-CUB HOTLINE

8 777122679 1 LABEL-CHECK ENG OIL

9  777X42996 1 LABEL-RIDER PARTS LIST ZTT 11042
10 777D11718 1 LABEL-ZTT 11000 LOW TAC
11 777S32959 1 LABEL-SAFETY 11000 TRANS RELEASE
12 777122707 1 LABEL-RIDER:FUEL LEVEL IND CUB
13  777D10491 1 LABEL-RIDER:FENDER TIME SAVERZ
14  777D10608 1 LABEL-RIDER:CUB 50 11000 DECK
15 777S33011 1 LABEL-ZTT 11042 TRANSMISSION COVER
16 777X42426 1 LABEL-RIDER:RT51:LENS DR LFT
17  777X42427 1 LABEL-RIDER:RT51:LENS DR RT
18  777D10496 1 LABEL-RIDER:HOOD TIME SAVERZ LT
19 777D10494 1 LABEL-RIDER:HOOD TIME SAVERZ RT
20 777D11889 1 LABEL-ZTT 11042 LEFT NUMBER
21 777D11888 1 LABEL-ZTT 11042 RIGHT NUMBER
22  777D10501 1 LABEL-RIDER:FUEL LEVEL IND CUB

WWW.mymowerparts.com



Page 47 of 67

, [
,_._,.A nM_ ,mw S & o ju Mmu o
w / @ O B ’ w
= / al
o~ //I// \ Q/ml ,_o , = \WWW _, N
O D=l w | ,i 8 - @m me 0 ﬁmmwwm_\\l@@\;
g G b 1

RQ

y JW 3 // P
& ///M,u D %anWWV @/
. = oo //\u
+8 o bBs N @% & (,n =/ s
U No—8
(AN A e, Nxs\sé = \\ /
-t , e mw. .AHHr VH\M m\ /
o3I ] 27 N \ N
@ ! ,,/ // ,,/ o A, / / e
~ \ \ ~F ' AWM_ / /\\
__.A_W G- .I@. R e

i

(8]
10

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Mowing Deck

=3 ol e W)
5

M / \ B HHHT@‘%Q

\ 0w N\
J on
vv@* Am{u 0
\

.

~\,

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Page 48 of 67

Mowing Deck
Ref#  Part Number Qty S/P/F  Description
1 918-04512 1 S  Spindle Assembly - Drive
2 618-04516 1 S  Spindle Assembly - Driven
3  638-04012A 1 /P Bolt Assembly, Shoulder
4  983-04379 1 /P Deck Assembly
5 683-04425 1 Bracket, Idler
6  710-0520 1 /P Screw, Hex Cap, 3/16-18 x 1.5 Gr5
7  710-0528 1 /P Screw, Hex Cap, 5/16-18 x 1.25 Gr5
8  710-0599 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .5
9 710-1260A 1 /P Screw, Hex Wash. Hd. Tapp, 5/16-18 x .75
10 710-1325 1 /P Screw, Hex Wash. Hd Tapp, 1/4-20 x 1.625
11  710-3005 1 /P Screw, Hex Cap, 3/8-16 x 1.25 Gr5
12 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Gr5
13  710-3178 1 /P Screw, Carriage, 3/8-16 x .75
14  712-0206 1 S Nut, Hex, 1/2-13 Gr5
15  712-0229 1 Nut, Push, 3/8
16  712-0290 1 /P Nut, Hex Lock, 7/16-14
17  712-04065 1 /P Nut, Hex Flange Insert Lock, 3/8-16 GrF
18  712-0417A 1 /P Nut, Hex Flange, 5/8-18
19 712-0641 1 S  Nut, Hex M16-1.5
20 712-3083 1 /P Nut, Hex Insert Lock, 1/2013
21  714-0470 1 S  Pin, Cotter, 1/8 x 1.25
22  717-04074 1 S  Gear, Deck Adjust
23  731-06291 1 S Cover, Belt
24  732-0306A 1 S  Spring, Compression, .531 x 1.75
25  732-04469 1 Spring, Torsion, 1.10 x 1.3
26  732-0826A 1 /P Spring, Extension, .865 x 4.68
27  734-04155 1 Wheel, Deck Ball, 5.0
28  736-0119 1 S  Washer, Lock, 5/16
29 736-0176 1 S  Washer, Flat, .265 x .938 x .12
30 736-0225 1 /P Washer, Internal Tooth Lock, 5/8
31 736-0258 1 /P Washer, Flat, .385 x 1.0 x .135
32  736-0300 1 S  Washer, Flat, .406 x .875 x .059
33  736-0319 1 S  Washer, Flat, .45 x 1.38 x .134
34  736-3039 1 S  Washer, Flat, .406 x 1.5 x .105
35  737-04003C 1 S  Nozzle, Deck Wash
35 721-04041 1 S  Adapter, Water Nozzle Not shown
36  738-04058 1 Spacer, Shoulder, .38 x 1.0 x .7
37  738-04162A 1 /P Spacer, Shoulder, .884 x .190
38  738-04316 1 Bolt, Shoulder, .435 x 1.76:5/16 -24
39 738-3056 1 S  Bolt, Shoulder, .496 x 2.5:3/8-16
40  942-04217 1 /P Blade, Timing 2in 1, 22.0
41  747-04530 1 Rod, Belt Keeper
42  747-04863 1 Rod, Deck Front Hanger
43  747-1116 1 /P Rod, Deck Release
44  750-0566A 1 /P Spacer, .26 x .372 x 1.03
45  754-04167 1 S Belt, Timing, .189T
46  754-04185 1 S V-Belt, Type Ax 89.24
47  756-04129 1 S  Pulley, Idler, 4.25 Dia
48  783-05627 1 S  Bracket, Deck Hanger/Adjust LH
49  783-05802 1 /P Bracket, Idler
50 711-0332 1 S Pin, Clevis, .5x .78
51  714-04023 1 Pin, Internal Cotter
52

783-0720C  \nnp\/\WY. mymov\?erﬁa?'t% Conpeck Red



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Page 49 of 67

Mowing Deck

Ref#  Part Number Qty S/P/F  Description
53 631-04254 1 /P Defl ector Assembly, Chute
54  711-04847 1 Pin, Hinge
55  732-04372 1 Spring, Torsion, .44 x 2.0
56  783-05823 1 Bracket, Chute Mounting
57 619-04199 1 Housing, Spindle
58  710-04065 1 /P Screw, Tri-Plask, 1/4-10 x .625
59  913-04040A 1 /P Pulley, Timing, 56T
60  736-0287 1 S  Washer, Flat, .793 x 1.24 x .06 HT
61  737-3000 1 S  Fitting, Lube
62 741-0919 1 S  Bearing, Ball
63  750-04936 1 Spacer, .792 x 1.06 x 1.86
64  787-01520 1 Plate, Timing Pulley
65  938-04292 1 /P Shaft, Spindle, 5.46 Long
66  938-04291 1 /P Shaft, Spindle, 4.44 Long
67  750-04724 1 Spacer, .735 x 1.375 x1.066
68  756-04344 1 V-Pulley, Drive, 6.3 Dia
69  736-0315 1 /P Washer, Flat, .76 x 1.5 x .12

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 67

A-...
A

—_ W, /

—__ Mgy
___ -

WWW.mymowerparts.com

__4______

Py -

3 Q

...____

___ ﬁ Wiy

....____ “

__ 7.______.A

________________

a)

E_ iy
iy, - |

__ Ul

________________

11042 Tractor
Quick Reference



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Quick Reference

Page 51 of 67

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
KH-20-883-02-S1 1 /P Air Filter & Pre-Cleaner
KH-52-050-02-S 1 /P Oil Filter
KH-25-050-22-S1 1 /P Fuel Filter
KH-20-584-03-S 1 /P Ignition Module
KH-41-403-09 1 S  Voltage Regulator
KH-24-393-16 1 /P Fuel Pump
KH-12-757-03 1 /P Carb Kit
KH-12-757-33 1 /P Carburetor Solenoid
954-04134 1 /P Drive Belt (Hydo Trans)
954-04185 1 /P P.T.O. Belt
954-04167 1 /P Deck Belt
942-04217 1 /P Blades (Out Side)
N/A 1 Blade (Center)
712-0417A 1 /P Blade Nut
918-04512 1 S  Spindle Asm Drive w/Pulley
918-04516 1 S  Spindle Asm Driven
734-04155 1 Deck Wheels (Front)
N/A 1 Roller (Front)
N/A 1 Roller (Back) (Qty. 3)
921-04041 1 /P Water Nozzle Adapter
723-04035 1 Ball Joints (RH Thrd)
723-04036 1 Ball Joints (LH Thrd)
725-04363 1 Brake Switch
751-10703 1 S  Fuel Cap
725-04439 1 Solenoid
725-2054 1 S  Ignition Key
925-042278B 1 /P Ignition Switch Module
725-04258 1 /P P.T.O. Switch
917-04526 1 /P P.T.O. Clutch
19A70001000 1 42" Bagger: Timing Belt Deck Whole Goods
19A70002000 1 42" Mulch Kit: Timing Belt Deck Whole Goods
KH-25-357-05-S 1 S  Engine Oll
737-3121 1 /P Transmission Fluid, Gallon
490-900-0041 1 Deck Leveling Guage
490-900-0005 1 S  Grease Gun with one tube of grease Not
shown
490-900-0006 1 S Replacement tubes of grease (3 pack) Not

shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 67

11042 Tractor

Seat, Fender & Deck Li

N '\ 4.,

,Aﬂl- /. -m_U/Mw\(A%w. \.wws. —_ m <

e . \ — s nwv RN
AN WA

\
S / X
/ / \ X. \ /; s ) A
T
] \ g /. / xA\,,
Va \ / L { \\ \A/,”,
” At L\ 0 AR
it A/./M/ / / \
AT \W_( v B
\\ v\ \\\

g’
i
AN I

o
=
\\_/
-

/Au \\\,V

™\, ~ Y yd, A\

AN) 27N\ \ /
e \,/ |\.. [\ \

// ) NV /
< T N\ «

\ / / / / %mn“// /A// N M ¢
A NN N X

/
hY

v
|
N
N
X
A
\
Y
A\
A\
b4
A
L
//{
-
o
e
o
-

Ve
) u\ v \\\\ Ay N \ - \
i A,

5

T

/ |
|...anﬂw /// / m

\ o/

\ / \ /u\\ / /
VN N\
AN / . ///v\ /v\w\ vy

AV AN
Amm;-ﬂ?@/y /

‘
\
\ S
-
|

N VN

: N / 3 g
G N )V —d

- @1
\ \ 771‘ = LO)

/ / ~ T



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor Page 53 of 67
Seat, Fender & Deck Lift

Ref#  Part Number Qty S/P/F  Description

1 647-04095A S  Shaft, Lift
2 710-04187 /P Screw, Hex Wash Hd. H/L, 1/4-15 x .5
3  710-1260A /P Screw, Hex Wash Hd. Tapp, 5/16-18 x .75
4  710-0451 /P Screw, Carriage, 5/16-18 x 75
5 710-0599 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .5
6 710-0726 /P Screw, Hex Wash Hd. Tapp, 5/16-12 x .75
7  710-0895 Screw, Hex Wash Hd. Tapp, 1/4-15 x .75
8 712-04063 /P Nut, Hex Flange Insert Lock, 5/16-18 GrF
9 712-04065 /P Nut, Hex Flange Insert Lock, 3/8-16 GrF

10 714-0104 S Pin, Internal Cotter

11  714-0111 S  Pin, Cotter, 3/32 x 1.0

12 716-0106A E-ring, .625 Shatft

13  720-0311 Grip, Handle

14  726-0135 /P Nut, Speed, .3125 Dia.

15  726-0221 /P Nut, Speed, .5

16  726-3046 /P Clip, Ratchet

17 731-05477
18  731-05518
19 731-06208
20 732-04459
21  732-04491
22 732-04508
23  732-0826A

Cover, Rear Fender RH

Cover, Rear Fender LH

Spacer, Seat Adjust

Spring, Lift Handle Torsion

Spring, Seat Adjust

Spring, Compression, 1.71 x 3.25 x .23
/P Spring, Extension, .865 x 4.68

24 735-04078A Pad, Foot RH

25  735-04109 Pad, Foot LH

26  736-0192 S  Washer, Flat, .535 x .93 x .09

27  736-3078 /P Washer, Flat, .344 x 1.0 x .063 HT
28  738-0138A /P Bolt, Shoulder, .496 x 2.5:3/8-16
29  738-0373 S  Bolt, Shoulder, .496 x 1.525:3/8-16
30 738-04130 Bolt, Shoulder, .625 x .175:3/8-16
31 741-0225 S  Bearing, Hex Flange,

32  746-04369 Cable, Lift, 16.16 Lg

33  746-0968 Cable, Lift, 16.16 Lg

34  747-04701
35 747-04821
36  750-04945
37  756-1154
38  757-04030A

Handle, Lift

Rod, Seat, 5/16 x 11.62
Spacer, .51 x.75x 1.0
Pulley, Roller

Seat, High Back

39  783-04977A S Plate, Deck Lift Index
40 783-04494B Arm, Deck Lift RH

41  783-04711B /P Arm, Deck Lift LH

42 783-05816 S Bracket, Seat Pivot
43  783-05817 S Plate, Seat Mounting
44  783-05865 S Fender, Rear

45  725-04040 S  Switch, Seat

RPRPRRPRRPRRPRPRPRPRRPRPRPRPRPRRPRPRPRPRPRRPRPRPRPRPRRPRPRPRPRERRPRPRPRREPRREPRPRPRPREPRERPRPRRERERR

46  725-04658 Harness, Seat Switch Jumper

WWW.mymowerparts.com



Page 54 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Steering Controls & Front Axle

11042 Tractor

xw.,
- x
S s
‘,/ ”nm/ﬁﬁ /Mu 2T \mmm\ AHM)VT
o FHB ,,,Ny \
8 &3
, PO\ /-
[ g\v\“» W K
o AW
RS m N
W& @ \ Vi
\AmnlrW/ N & [N /,V
— ”/n.,._ o /// o N "Mw_ o
Wuv ;,, 1 mm" 7 dﬂu . N;ﬂ // \\
m N\ N@ e ,/,ﬂn/ (@)
.u h ll N.w mm w _ ﬂ / /é.!/ Qo) (&)
, wv Arwvrl “mmx ,I_ o t/ fw. W o3 S
N/ \\ / AW G\VW” m T,LQHHLMW/ +—J
\“ mw « u\ ! mm , [V VN v .m)/ w
o~ 8 Mm,w b o <t d,. /_, _uw , / ///v p
o) kL \ < Mwlfllylr ll,,, ,, . G ‘%Mmmmmmmmm
/, |\ VA G T N
A \ PSS YELIOET)
W9 AN \M,.@,WA,m%m%mmwgmm&wwv
s 4 8% 8 g A ,;,cwmmméw D) AAm
= BN /f ) b LA M / .~
N V4 W= (o /
m m W o e VWW\ mwmﬁ“ { m”.l.u\wwmmn“\ xmmnmm
- = /II\HH\ A, S
= mm m L/ / ,/ 2,/ %m\ 3\\\ mxm‘vw 11.. ammv\mw” m
Awm“a{ ; a. %W S E— :\@Hd& S VAN _ Qo (S a
mm;m,\w..w? R mw,,, RN ) ,m A
oK | \“ wwﬁh\“\w: u/ & BN w\ “““ N — . 7 \WM 8
L ey e o’ s 4
/ T \ l‘mw mm\“\ mwmwmi/nhv . /// // r /v, VoA Mﬂ « \\\ )
5. \\ \\\_ X\M \‘m & F - 6\
&S/ g2
/ U\ \yﬂv
L W .HU\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Steering Controls & Front Axle

Page 55 of 67

Ref#  Part Number Qty S/P/F  Description
1 918-04634 1 S  Steering Assembly, Steering/Hydro
1 759-04284 1 Kit, Replacment Steering Gear Box (Incl. LH &
RH Cams, 1 Tube,2 Pins &2 Washers)
2 631-04008A 1 /P Steering Wheel Assembly
3  734-04347 1 F  Tire,15x5x6
3  934-04104A-0499 1 /IPIF Rim, Wheel
3 737-0224 1 Grease Fitting Not shown
3  941-04137 1 /P Bearing, Ball Not shown
3 934-0255 1 /P Valve, Tubeless Air Not shown
4  683-04440 1 Axle Assembly, LH
5 683-04439 1 Axle Assembly, RH
6  647-04080A-0637 1 /P Rod, Fender Support
7 683-04332 1 Link, Steering Box/Hydro
8  710-04006 1 Screw, Hex Wash Hd. Tapp, 5/16-18 x 2.0
9 710-04187 1 /P Screw, Hex Wash Hd. Hi/Lo, 1/4-15x .5
10 710-04389 1 Screw, Hex Wash Hd. Tapp, 5/16-18 x 2.25
11  710-04484 1 Screw, Hex Wash Hd. Tapp, 5/16-18 x .75
12 710-04692 1 Screw, Hex Cap, 3/8-16 x 7.25 Gr5
13  710-0513 1 Screw, Hex Cap Lock, 1/4-28 x .625 Gr5
14  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 Gr5
15  710-0528 1 /P Screw, Hex Cap, 5/16-18 x 1.25 Gr5
16  710-0597 1 /P Screw, Hex Cap, 1/4-20 x 1.0 Gr5
17  710-0599 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .5
18  710-0642 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .75
19  710-0650 1 /P Screw, Hex Wash Hd. Tapp, 5/16-18 x .875
20 710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 Gr5
21  710-3119 1 /P Screw, Hex Cap Lock, 3/8-16 x .75 Gr5
22 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Gr5
23  710-3296 1 Screw, Hex Cap Lock, 1/4-20 x .75 Gr5
24  711-04472 1 Link, Drag
25  711-04562 1 Shaft, Steering Pivot Gear
26  711-04722 1 Pin, Clevis, .375 x .969 HT
27  712-0312A 1 Nut, Jam, 3/8-24 LH Thrd
28  712-0365 1 Nut, Hex Lock, M8 x 1.25 Gr9
29  712-0375 1 /P Nut, Hex Lock, 3/8-16
30 712-04063 1 /P Nut, Hex Insert Flange Lock, 5/16-18 GrF
31 712-04064 1 /P Nut, Hex Insert Flange Lock, 1/4-20 GrF
32 712-04065 1 /P Nut, Hex Insert Flange Lock, 3/16-16 GrF
33 912-3001 1 /P Nut, Hex Jam, 3/8-24 Gr2
34  913-04037 1 /P Link, Connnecting
35 914-0104 1 /P Pin, Internal Cotter
36  714-04039 1 Pin, Cotter, 5/32 x 1.25
37 717-04274A 1 /P Gear, Spur, 12T
38  717-04275A 1 /P Gear, Spur, RH 13T
39  717-04282A 1 /P Gear, Spur, LH 13T
40  719-04170A 1 /P Axle, Pivot Bar
41 719-04287-0637 1 /P Arm, Steering, LH
42  719-04288-0637 1 /P Arm, Steering, RH
43  723-04035 1 End, Ball Joint Rod
44  723-04036 1 End, Ball Joint Rod, LH Thrd.
45  727-0626A 1 S  Cylinder, Damper
46  731-05476 1

WWW.mymowerpar

Covey, Steering Gear, RH
tS.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Steering Controls & Front Axle

Page 56 of 67

Ref#  Part Number Qty S/P/F  Description

47  731-05618 1 Cover, Steering Gear, LH

48  731-04532A 1 /P Cover, Steering Wheel

49  936-0185 1 /P Washer, Flat, .375 x .738.063

50 736-0270 1 /P Washer, Bell, .265 x .75 x .062

51 936-0286 1 /P Washer, Sping, .39 x .75 x .010

52  736-0315 1 /P Washer, Flat, .76 x 1.5 x .12

53  936-0452 1 /P Washer, Bell, .396 x 1.14 x .095

54  736-0866 1 Washer, Flat, .755 x 1.92 x .060

55  936-3004 1 /P Washer, Flat, .406 x .875 x .105

56  736-3052 1 /P Washer, Flat, .406 x 1.0 x .105

57  936-0222 1 /P Washer, External Lock, 1/4

58  937-3000 1 /P Fitting, Grease

59  738-04189 1 Shaft, Steering, .625 x 17.281

60  738-04240 1 Nut, Shoulder, .375 x .5

61  747-04496 1 Rod, 3/8-24 x 14.4 Lg

62  748-04139 1 Block, Steering Shaft

63  750-04676 1 Spacer, .385 x .63 x .75

64  750-04776 1 Spacer, .380 x .625 x .265

65  750-04777 1 Spacer, .26 x .372 x .33

66  750-04855 1 Spacer, .385 x .75 x 3.47

67  783-04798-0637 1 /P Bracket, Steering Support, LH

68  783-04799-0637 1 /P Bracket, Steering Support, Upper

69  783-05140-0637 1 /P Bracket, Steering Support, RH

70  783-05184-0637 1 /P Plate, Base Cover, RH

71  783-05185-0637 1 /P Plate, Base Cover, LH

72  783-05380-0637 1 /P Link, Steering/Hydro RH

73  783-05381 1 Bracket, Hydro/Steering Adjustment

74  783-05404-0637 1 /P Link, Steering/Hydro LH

75  783-05446 1 S  Bracket, Steering Link Mfg. Date B298 &
before

75  783-05446A 1 /P Bracket, Steering Link Mfg. Date C018 & After

76  931-3020 1 /P Hub Cap

77  738-1011A 1 /P Bolt, Shoulder, .5 x 2.23:3/8-16

78  710-0597 1 /P Screw, Hex Cap, 1/4-20 x 1.0 Gr5 Mfg. Date
CO018 & After

79 712-04064 1 /P Nut, Hex Insert Flange Lock, 1/4-20 Mfg. Date
C018 & After

490-900-0005 1 S  Grease Gun with one tube of grease Not
shown
490-900-0006 1 S  Replacement tubes of grease (3 pack) Not

shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 67

11042 Tractor

Steering Gear Box

//

\\

Q)
)

<3 ‘.l\
T g
- [{o)
@
b
\
=
A 2
m“wv
e uA/
s o
:n\/ )
'
’ \
0 oo’ { mmw
— o0 b
(a.p]
-
- L a
& \\w A \
;o \)
\ Y“w...u"m
/ A& \m““lll
/ \W“\ ey
N~ vz \\unmmummmmmw.\. v
.
/

/

(@]

a; a.u o
.M

\

N/

/

(aN]
\

\

;

L
o

L

o T
(. -,,e - w
| n\% u
\ LY
(4] o

<

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Steering Gear Box

Page 58 of 67

Ref#  Part Number Qty S/P/F  Description

1 607-04243 1 Bracket, Steering Box Return

2 617-04036 1 S  Gear, Bevel LH

3 617-04037 1 S  Gear, Bevel RH

4  619-04153 1 Housing, Steering Lower

4  737-0148 1 S  Grease, Darina Not shown

5 619-04206 1 S  Housing, Steering Upper

6 647-04083 1 Arm, Hydro LH

7  647-04084 1 Arm, Hydro RH

8  647-04085 1 Cam, Hydro LH

9 647-04086 1 Cam, Hydro RH
10 703-2441 1 Arm, Neutral
11 710-0642 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .5
12 710-04040 1 /P Screw, Shoulder, .497 x .75 : 3/8-16
13  710-0778 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x 1.5
14  711-04587 1 S  Shaft, Steering
15  712-3005 1 S Nut, Hex Flange Lock, 3/8-16 Gr5
16  716-0102 1 S Ring, Snap, 1.0 Dia. Shaft
17  716-0111 1 /P Ring, External Retaining, .875 Shatft
18 716-0114 1 S Ring, Retaining, .56 Dia. Shaft
19 716-0115 1 S Ring, Retaining, .56 Dia. Shaft
20 716-04066 1 Ring, Retaining, .31125 Dia. Shaft
21 717-04318 1 Gear, Pinion, 7T
22  717-04319 1 Gear, Synchro Rack
23 717-04328 1 S  Gear, Steering, 17T
24  717-04330 1 S  Gear, Steering, 26T
25  718-04229 1 Tube, Coupler
26  718-04269 1 S  Cam, Hydro Steering
27  721-04186 1 O-Ring, .625 x .07
28  732-04523 1 Spring, Compression, .531 x 1.25
29  732-1162 1 Spring, Extension, .56 x 2.31 x .105
30 736-04237 1 Washer, Flat, .508 x 1.32 x .04
31 736-04257 1 /P Washer, Flat, 1.015 x 1.375 x .005
32 736-04258 1 /P Washer, Flat, 1.015 x 1.375 x .010
33  736-04259 1 Washer, Flat, 1.015 x 1.375 x .015
34  736-0864 1 S  Washer, Thrust, .375 x .812 x .06
35 741-04203 1 Bearing, Flange, .5 x .7
36 741-04204 1 Bearing, Sleeve, .437 x .3425
37 741-04206 1 Bearing, Sleeve, .623 x .5025 x .25
38 741-04231 1 Bearing, Sleeve, 1.2 x 1.0
39 741-04235 1 Bearing, Flange, .625 x .875
40  741-04257 1 Bearing, Caster Rack
41  741-0747 1 Bearing, Ball, .5625 x 1.375 x .4375

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 67

11042 Tractor

Assembly - LH

ission

Transm

- ) O\
& ood o

VLT

[®2]

\Avlmwx...w.ﬁnuuuu

L7 = \ \‘

o el
—

—

:ﬁ ;@X KT@ =10 hﬁ?
{

D

jop o I~ 1‘W

[aN] [SNENaN|

\ N -
W\ e
<5
O
/TE wm%mvvw
u% - A Jm“&wmy B =)
| N “mw - I8
< \ w /, /
\ A
" WSV--_
“\I\‘ [V
AT, -
Mw\\ e d
N
\S

mm mam

M mxm

A\mv

vperee”

nm..
2,
D 578

m.,“

gw

v \

/i
rmw ‘

A

%

./
/.'(\ \M%w
/ [

e

—— \ /‘V
=Y

wuuwa

vmm__. TIITIIN ,.,/Y . M

\.1-
Mmy X\ \\ -
wz g »\@ S 3
Lo \“\ g Almy, \_w. Jl
mnr|W|m RM\ S /
-+ @
L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Transmission Assembly - LH

Page 60 of 67

Ref#  Part Number Qty S/P/F  Description
1 HG-71030L 1 Housing Assembly, Main
2 HG-71031L 1 Side Assembly
4  HG-70723 1 /P Block Kit - 7 Piston
5 HG-51949 1 Spacer, .32 x 1.005 x .179
6 HG-70331 1 /P Block Assembly, Cylinder
7  HG-9005110-5600 1 /P Plug, Straight Thread
8 HG-9004800-2506 1 /P Pin
9 HG-51190 1 /P Screw, Hex Flange
10 HG-70719 1 /P Seal, Ol
13 HG-51626 1 Seal, Lip
14  HG-51628 1 /P Ring, Retaining, .375 EXxt.
15 HG-51625 1 Rod, Bypass
16 HG-51627 1 Ring, Retaining, .75 Int.
19 HG-51048 1 /P Swashplate, Trunnion
20 HG-51140 1 /P Seal, Lip
23  HG-52681 1 Arm, Control
24  736-0371 1 /P Washer, Flat, .34 x .88 x.06
25 HG-51812 1 /P Screw, 5/16-24 x 1.0
27 HG-2003014 1 /P Spring, Block
28 HG-2003017 1 /P Washer, Thrust
29 HG-51062 1 /P Shatft, Input
30 HG-50315 1 Bearing, Ball
31 HG-2000022 1 /P Ring, Retaining
32 HG-50951 1 /P Spacer
33 HG-51161 1 /P Seal, Lip
34 HG-50329 1 /P Ring, Retaining
35 HG-50551 1 S  Bearing, Thrust
36 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
37 HG-44145 1 Ring, Retaining
38 HG-51767 1 Gear, Pinion, 12T
39 HG-52579 1 Shaft, Motor
40 HG-51069 1 Washer, Motor Shatft
41  HG-50132 1 /P Washer, HT
42  HG-51766 1 Gear, 10T/49T
43  HG-51043 1 /P Gear, 10T Jackshaft
44  HG-51083 1 Pin, Jackshatft
45 HG-52531 1 Ring, Retaiining
46  HG-52541 1 Gear, Bull, 52T
47  HG-52532 1 Washer, 1.018 x 1.57 x .105
48 HG-52542 1 Bearing, Sleeve
49  HG-52683 1 Shaft, Axle
50 HG-51517 1 /P Bearing, Sleeve
51 HG-51518 1 /P Seal, Lip
53 HG-70868L 1 Plate Kit, Expansion
57 HG-71529 1 Kit, Center Section
59 HG-71357 1 Kit, Bypass Arm
61 HG-71497 1 /P Filter Assembly
73  HG-44433 1 Screw, Hex
74  HG-44094 1 /P Arm, Brake
75 HG-50884 1 /P Spring, Brake
100 HG-52473 1 Rotor, Brake
131 HG-51616 1 Screw, Patch, 5/16-24 x 1
134  HG-51950

WWW. mymowerwaﬁ% G- x 062



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Transmission Assembly - LH

Page 61 of 67

Ref#  Part Number Qty S/P/F  Description

135 HG-52401 1 /P Spring, Extension

138 HG-71510 1 /P Kit, Breather

140 HG-51945 1 Arm, Neutral

141 HG-52432 1 Kit, Scissors Arm

150 917-0678 1 /P Puck, Brake

151 917-0682 1 /P Plate, Puck

153 HG-62589 1 /P Assembly, Brake Yoke

154 HG-23711 1 Spacer, Torsion Spring

155  941-0343 1 /P Pin, Actuating

156 HG-50919 1 /P Spring, Brake

157 HG-51146 1 Bolt, Special Flange

158 936-0371 1 S  Washer, Flat

159  712-0335 1 S  Nut, Castle, 5/16-24

160  914-0507 1 /P Pin, Cotter, 3/32 x .75
HG-50928 1 /P Sealant Not shown
HG-70853 1 /P Seal Kit Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 62 of 67

11042 Tractor

Assembly - RH

ission

Transm

Y
~. \m S —L)

Sr

T A)NA

- u
e _nv
mﬂ\‘m@m m;y/fw,& ™~

B % w8

mwlll.mﬁwuv.luuuul - .I.....J_
M.V// _
St s e |
—_—— — m
| NN m
_F M%/ Mw///m_./ d
A ™ wmgwgumg ._5
' SN =" &
// o /// MNMWWMVW
\ . ,.,ﬁmmsmm% (@
N o -I...II&MW% ,o Nu
NN CEGT
\ / N, ) '
\ \\ \.A- mWWMm \.\\ /\f J/ ’ AN M
2o oz = iy I © =
‘ ~ \ s o) NMMN AN lmm\
\ \ n mm\mlﬂl 4 /. / / e
B \Amwww mlunu‘hu% — — ./ Vm ,,»m. \ MMMWW//W‘M{@ ”/, \\ y
~/ - ( MWWWMM mwmwu F/w W\ . m
8 5 2 o ! w”m m NW\ A\
\ B /AN
Al NRAYAS wmmm \ Ww\ Y\ y
Yv @.@*y amwxﬂ.mmg___mmuc.Nw%w-_./ N it ¢ m Mmﬁuumﬂm“ww
VAa SR WA 7
K \ \ . \;m“ O N
o TR : — ~
/ / — =2
/e
2 // oS>3
//I.,\\ \\ p MV .
< / \\ :Huulllv&ww\\ ww«/
A YT e
BN RN e
S0 W E
N A N
9 o M2
Ay
mm\\ e\\.mrlll o .



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Transmission Assembly - RH

Page 63 of 67

Ref#  Part Number Qty S/P/F  Description
1 HG-71585 1 Housing Assembly, Main RH
2 HG-71586 1 Side Assembly, RH
4  HG-70723 1 /P Block Kit - 7 Piston
5 HG-52527 1 Spacer, .32 x 1.005 x .179
6 HG-70331 1 /P Block Assembly, Cylinder
7  HG-9005110-5600 1 /P Plug, Straight Thread
8 HG-9004800-2506 1 /P Pin
9 HG-51190 1 /P Screw, Hex Flange
10 HG-70719 1 /P Seal, Ol
13 HG-51626 1 Seal, Lip
14  HG-51628 1 /P Ring, Retaining, .375 EXxt.
15 HG-51625 1 Rod, Bypass
16 HG-51627 1 Ring, Retaining, .75 Int.
19 HG-51048 1 /P Swashplate, Trunnion
20 HG-51140 1 /P Seal, Lip
23  HG-52682 1 Arm, Control
24  736-0371 1 /P Washer, Flat, .34 x .88 x.06
25 HG-51812 1 /P Screw, 5/16-24 x 1.0
27 HG-2003014 1 /P Spring, Block
28 HG-2003017 1 /P Washer, Thrust
29 HG-51062 1 /P Shatft, Input
30 HG-50315 1 Bearing, Ball
31 HG-2000022 1 /P Ring, Retaining
32 HG-50951 1 /P Spacer
33 HG-51161 1 /P Seal, Lip
34 HG-50329 1 /P Ring, Retaining
35 HG-50551 1 S  Bearing, Thrust
36 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
37 HG-44145 1 Ring, Retaining
38 HG-51767 1 Gear, Pinion, 12T
39 HG-52579 1 Shaft, Motor
40 HG-51069 1 Washer, Motor Shatft
41  HG-50132 1 /P Washer, HT
42  HG-51766 1 Gear, 10T/49T
43  HG-51043 1 /P Gear, 10T Jackshaft
44  HG-51083 1 Pin, Jackshatft
45 HG-52531 1 Ring, Retaiining
46  HG-52541 1 Gear, Bull, 52T
47  HG-52532 1 Washer, 1.018 x 1.57 x .105
48 HG-52542 1 Bearing, Sleeve
49  HG-52683 1 Shaft, Axle
50 HG-51517 1 /P Bearing, Sleeve
51 HG-51518 1 /P Seal, Lip
53 HG-70868R 1 Plate Kit, Expansion RH
57 HG-71530 1 Kit, Center Section RH
59 HG-71006 1 Kit, Bypass Arm RH
61 HG-71497 1 /P Filter Assembly
73  HG-44433 1 Screw, Hex
74  HG-44094 1 /P Arm, Brake
75 HG-50884 1 /P Spring, Brake
100 HG-52473 1 Rotor, Brake
131 HG-51616 1 Screw, Patch, 5/16-24 x 1
134  HG-51950

WWW. mymowerwaﬁ% G- x 062



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Transmission Assembly - RH

Page 64 of 67

Ref#  Part Number Qty S/P/F  Description

135 HG-52401 1 /P Spring, Extension

138 HG-71510 1 /P Kit, Breather

140 HG-51946 1 Arm, Neutral, RH

141 HG-52432 1 Kit, Scissors Arm

150 917-0678 1 /P Puck, Brake

151 917-0682 1 /P Plate, Puck

153 HG-62589 1 /P Assembly, Brake Yoke

154 HG-23711 1 Spacer, Torsion Spring

155  941-0343 1 /P Pin, Actuating

156 HG-50919 1 /P Spring, Brake

157 HG-51146 1 Bolt, Special Flange

158 936-0371 1 S  Washer, Flat

159  712-0335 1 S  Nut, Castle, 5/16-24

160  914-0507 1 /P Pin, Cotter, 3/32 x .75
HG-50928 1 /P Sealant Not shown
HG-70853 1 /P Seal Kit Not shown

WWW.mymowerparts.com



Page 65 of 67

& Controls

ission Drive

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Transm

3
[ar 2N
[«3]
[SNEN
9 .
\ =TS
|
, 7 -
2. \_w\ @ N\
. i o P /
AN/ \
/4 =<t 1y
@
Y/ QD 9
e [Ts) \
& \
<E e
L K

-l \
M.J/ o

.

(9]
5 ©

f & < \ ©
B VR VO W ¥ 1/‘

Am %;wa

&
Q
O
V)
o
5
‘mkwfu  —) ﬁnwn p
2
(@)
=
>

@ BNy —
\ //&N\\ t.m
/ 5 \“\ ﬁ
N
\g
AN
L F 7
v W F
"
A
EINENSY
g < wmm\.r MHVMIMM.
o PSS
\,W\‘\C mmm@v%m

Y \\\\\\\\W
TR S

s Y \u\ \
\\ml\\\ _,,V\
Y \

7 “\ m
N g w\
.
gy e ©

: 5 e (N
e T T

@\wnwm o

L3 &



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor
Transmission Drive & Controls

Page 66 of 67

Ref#  Part Number Qty S/P/F  Description
1 17840 1 S  Bracket, Transmission Mounting
2 618-04612 1 S  Hub, Wheel
3 647-04094 1 Shaft Assembly, Hydro Control Pedal
4  647-04141 1 S  Shaft Assembly, Brake Control
5 683-04314A 1 S  Bracket, Pedal
6  710-0227 1 /P Screw, Hex Wash Hd. Tapp, #8-18 x .5
7  710-0395 1 /P Screw, Hex Cap, 5/16-18 x 2.25 Gr5
8 710-04484 1 Screw, Hex Wash Hd. Tapp, 5/16-12 x .75
9 710-04648 1 Screw, Hex Cap, 7/16-14 x 8.5 Gr5
10 710-0514 1 /P Screw, Hex Cap, 3/8-16 x 1.0 Gr5
11  710-0599 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .5
12 710-0607 1 /P Screw, Hex Wash Hd. Tapp, 5/16-18 x .5
13  710-0641 1 /P Screw, Hex Cap, 1/4-20 x 2.25 Gr5
14  710-0726 1 /P Screw, Hex Wash Hd. Tapp, 5/16-12 x .75
15  710-1026 1 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x .75
16  710-1266 1 /P Screw, Hex Cap, 5/16-18 x 3.5 Gr5
17  710-3005 1 /P Screw, Hex Cap, 3/8-16 x 1.25 Gr5
18  710-3119 1 /P Screw, Hex Cap Lock, 3/8-16 x .75 Gr5
19 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Gr5
20  711-04554 1 Spacer, .479 x .75 x 4.97
21  711-0832 1 S  Ferrule, 3/8-24 x .375 Dia.
22  712-0290 1 /P Nut, Hex Lock, 7/16-14 GrA
23  712-0346 1 S Nut, Hex Jam Insert Lock, 1/2-20 Gr5
24  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18 Gr5
25  712-0375 1 /P Nut, Hex Lock, 3/8-16
26  712-3050 1 /P Nut, Lug, 7/16-14
27  712-04063 1 /P Nut, Hex Flange Insert Lock, 5/16-18 GrF
28  712-04065 1 /P Nut, Hex Flange Insert Lock, 3/8-16 GrF
29  714-0104 1 S  Pin, Internal Cotter
30 714-0111 1 S Pin, Cotter, 3/32 x 1/0
31 714-04040 1 /P Pin, Bowtie Cotter
32 715-0143 1 S Pin, Spirol, .25 x 1.25
33  725-0157 1 /P Tie, Cable
34  731-05846 1 /P Fan, Hydro
35 731-06274 1 Sleeve, 1.015x 2.6
36 732-0335 1 Spring, Compression, .405 x 1.17
37  732-04495 1 Spring, Extension, .59 x 5.4
38  732-04579 1 Spring, Extension, .60 x 6.44 replaces
732-0814 in this application
39 735-0239 1 /P Pad, Foot, 4.0 in. Lg
40  735-04117 1 Pad, Reverse Pedal
41  735-04118 1 S  Pad, Forward Pedal
42  736-0227 1 S  Washer, Flat, .39x1.5x.134
43  736-0290 1 /P Washer, Flat, .625 x 1.0 x .067 HT
44 736-3010 1 /P Washer, Flat, .407 x .812 x .135 HT
45  736-04263 1 Washer, Hydro Lock
46  736-3027 1 Washer, Flat, .531 x 1.75 x.09
47  736-3039 1 S  Washer, Flat, .406 x 1.5 x.105
48  736-3050 1 /P Washer, Flat, .406 x .812 x .051
49  738-0143 1 /P Bolt, Shoulder, .496 x .336:3/8-16
50 738-0155 1 S  Bolt, Shoulder, .435 x .160:5/16-18
51  738-0347 1 S

WWW.mymowerpar

Spac]g-r, Shoulder, .625 ID x .169
S.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

11042 Tractor

Transmission Drive & Controls

Page 67 of 67

Ref#  Part Number Qty S/P/F  Description
52  738-04240 1 Nut, Shoulder, .375 Dia x .5
53  741-0225 1 S Bearing, Hex Flange
54  741-3065B 1 /P Bearing, Hex Flange, .625 ID Split
55  747-04562A 1 Rod, Park Brake
56  747-04598A 1 Rod, Drive Engage
57  747-04729 1 Rod, Hydro Bypass
58  747-04833 1 Rod, Brake RH
59  747-04834 1 Rod, Brake LH
60  748-04155 1 Spacer, T-Axle
61  750-04456 1 Spacer, .26 x .372 x 1.42
62  750-04776 1 Spacer, .38 x .625 x .265
63  750-05026 1 Spacer, .375x.5x 2.0
64  754-04134 1 S V-Belt, 884
65  756-04224 1 /P Pulley, Flat Idler, 2.75
66  756-04274 1 Pulley, V Type, 4.5
67  756-04325 1 /P Pulley, V Type Idler, 3.06
68  783-04570A 1 S Arm, Idler
69  783-04881A 1 S  Bracket, Foot Pedal Support
70  783-04981 1 Bracket, Park Brake
71  783-05330A 1 S  Bracket, Support
72  783-05473 1 S  Bracket, Belt Keeper
73  783-05880 1 S  Pedal, Hydro Drive
74  783-05836 1 S  Bracket, Brake Pivot LH
75  783-05839 1 S  Bracket, Brake Pivot
76  918-04339A 1 /P Transmission, Hydro RH
77  918-04342A 1 /P Transmission, Hydro LH
78  725-04363 1 Switch, Interlock (Brake)
79  725-04374 1 Harness, Reverse Jumper
80 725-1644 1 Switch, Reverse
81  726-0320 1 S  Plate, Insulator Nut
82  738-04237A 1 Screw, Shoulder, #10-32 : .5
83  734-1730 1 F  Tire,20x8x8
83  934-0255 1 /P Valve, Tubeless Air Not shown
83  634-0246A 1 S/F Rim Wheel, Rear

WWW.mymowerparts.com



